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MISCELLANEOUS COVERS (1) R R NE (L) 1

Ref. Parts Amt .
No. No. Description B T 2 it Req.

1

2 SV222 Screw(M4-0.7x12) [ERA 25
3

4 FA21-A O1l Sight Window R 1
5 L0105 Needle Bar Guard S EE 1
6 GJ36 Screw(M4-0.7x5.8) B2E&% 2
7 L0107-1 Head Cover [HI 2 1
8 L0108 Head Cover Gasket WapiiE-a 1
9

10 L0110 Eve Guard Holder EHgE e 1
11 L0111 Screw(M4-0.7x7) HR&% 1
12 L0112 Wave Washer A 1
13 L0113 Eve Guard EHER 1
14 SV104 Screw(3/32-56x5) [ERA 2
15

16 L0116 Oil Reservoir Gasket 1EHE 1
17 SEF251N1 Screw(M8-1.25%20) LA 5
18 L0118 Oil Gauge IS 1
19 SF160 Drain Hole Screw(3/8-24x12) BRa% 1
20 RE?25 O-1ing(P10) OFHEE |
21 SF243N1 Screw(M6-1x25) LA 1
22 GB24 Washer A 2
23 L0123-1 Rear Cover %= 1
24 L0124 Rear Cover Gasket WapiiE-a 1
25

26 FAll Rivet FET 4
27 L0218 Seal Plug HE 1
28

29

30 L0130 SP Device, C, Set e (G 1
31 L0131 SP Container eplslid 1
32 L0132 SP Felt B 1
33 L0133 SP Container Cover WHE 1
34 RV09-1 Seal Plug [EES 2
35

36 L0136 SP Eyelet AR 1
37 SE220 Screw(M4-0.7x10) LIEA 2
38

39 FA22 Seal Plug JHES 1
40

4]

42 L0142 Need Thread Evelet FER G R 1
43 SV221 Screw(M4-0.7x8) LA 2
44 L0144 Thread Evelet Support BT 5
45 10145 Washer e 5
46 L0146 Screw(M?2-0.4x3.5) LA 5
47 GA42 Oil Filter Screen i)t 1
48 L0148 Oil Filter Screen i)t 1
51 VB24 Washer A 1
52 L0208 Serial Number Plate P 1
53 10460 Emblem Ak 1
60 LL0160 Top Cover & 1
61 LLO0161-1 Top Cover Gasket WapiiE-a 1
62 Model Plate SR 7 he 1
63 LL0163 Oil Reservoir JHITE 1
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MISCELLANEOUS COVERS(2) MR HRE(Q) 2
Ref. Parts Amt .
No. No. Description B i £ i Reg.

1

2

3 11,0203 Screw(M4-0.7x14) [ 12
4

5 10205 Cylinder Oil Defender b= 1
10 SF113 Screw(SM9/64-40%6) R4z 2
12 L0212N1 Screw(M8-1.25%22) HE AR 4
13

14

15 1.0215-4 Thead Chain Cutting Knife Eam ] 1
17 GD22-1 Seal Plug JHES 1
18 L0218 Seal Plug JHES 7
19 L0219 Plug Screw(M14-1x4.5) HEAR 1
20 10220B Head Cover Seal Plug [EE N 2
21 L0221 Bearing Cover(Smail) REMRZECIN 2
22 SV232 Screw(M4-0.7x10) B4 19
23
24

25 GB37 Screw(M4-0.7x10) hE2Z 6
26 L0226-1 Bearing Cover(Smail) Gasket 1EHEA 2
27 L0227 Vertical Belt Cover(Lower) e RF () 1
28

29 10229 Bearing Cover(Large) Gasket PHHE A 1
33 L0233-1 Bearing Cover REmE 1
34 L0234 Screw(M3-0.5%6) HEAR 4
35 10235 Seal Plug JHES 4
37 SE220-1 Screw(M4-0.7x16) HEAR 3
38 RF10-1 Seal Plug JHES 2
41 10241 Seal Plug R E 1
42 RF08 Seal Plug JHES 1
43 L0243-1 Width Aadiuster o e S 1
44 LL0244 Folder Stand(Standard) PrMEEE E R (FEEAERY) 1
45 10245 Fabric Edee Guide (Left) Wati=Y=s 1
46 GW15 Screw(M3-0.5x5) BR&% 2
47 WEF04 Washer A 2
48 SV208 Screw(M3 X 0.5-4.4) &z 1
53 VF19 Ball. Bearing.620277( &$.35%.¢.15%1.1) TRERBIM(R) 2
55 LL0255 Guide Fork kte 1
58

59 LL0259 Cylinder Front Cover MR 1
60 LL0260 Cylinder Front Cover A== AN 1
61 LL0261-2 Cylinder Top Cover(Standard) era L2 (EAERY) 1
62 LL0262 Cylinder Top Cover (Inner)(Standard) efa 2D (REAEAY) 1
63 RF06-1 Seal Plug BI5E 2
64 LL0264 Pin ShiReh A 2
66 L0266 Vertical Belt Cover(Upper) HeE PR 1
68 LL0268 Fabric Guide(Left) HAfigs(/5) 1
69 LL0269 Fabric Guide(Right) HAfZs(H) 1
70 1101001 Machine Frame Unit 74 1
71 LL02101 Lower Arm Frame T 1
72

73 LL0273 Lateral Belt Cover T [a 22 () 1
74 LL0274 Lateral Belt Cover Fe a5 25 () 1
75 L0264 Bearing Plate(Large) BEPRR (OR) 1
76 SF230 Screw(M5 x 0.8 - 12) HR4% 2
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MISCELLANEOUS THREAD EYELETS

3
Ref. Parts Amt .
No. No. Description FE i £ it Reg.
1 FK20-1 Thread Thesion Spring Cap TR ST EL T (BE) 4
2 FK19 Tension Spring Bushing HEEEE 6
3 VC03 Tension Spring (Needle) TR ST E (BT 4
4 L0304 Tension Spring Lift Washer B 6
5 FI21 Thread Tension Spring Retainer b 2 [ 7 A 6
6 FK14 Tension Disc TR 12
7 L0307 Tension Disc Eyelet AR A 6
8 L0308-1 Tension Post 5H B S AT 6
9 L0309 Tenshion Disc Separator Pin S EESH 6
10 NF31 Nut H2ME 6
11 VC05 Tension Spring(Looper) RS EE(N A% 2
12 GK13 Retaining Ring HiEg 2
13 L0313 Tension Release Shaft RRARE 1
14 L0314 Tension Release Bushing AREE 2
15 L0315 Return Spring DB 1
16 L0316-1 Tension Disc Separator FRARVER 1
17 SF224 Screw(M4-0.7x8) 24 3
18 L0318 Thread Guide Plate M 1
19 L0319 Tension Post Support TRITS AR 1
20 SV266N;i Screw(M6-1x10) i e 4
21 WF06 Washer A 4
22 SF226N1 Screw(M4-0.7x12) HEZ% 2
23 NEF27N1 Nut HEME 1
24 GW19 Screw(M4-0.7x8) HRZ% 2
25 WE03 Washer e 4
26 L0326 Tension Release Lever A 4R HHAR 1
27 L0327 Tension Release Lever Connector AR 2 1
28 L0328 Screw(M5-0.8x5.4) LA 2
29 L0329 Connecting Plate TR TP 1
30 10330 Needle Thread Eyelet(Rear) FraEaRER(1%) 1
31 GJ36 Screw(M4-0.7x5.8) HR4% 5
32 L0332 Needle Thread Eyelet(Middle) iR Es(h) 1
33 10333-1 Needle Thread Eyelet(Front) SR ELR (A 1
34
35 L0335 Holder SLEREE S 1
36 GKO8 Screw(M3-0.5%x6) HE4% 5
37 L0337 Needle Thread Strike-off Pin i) 4
38 18-19 Screw(M2-0.4x3.8) HE4% 4
39 L0339 Top Cover Thread Take-up Eyelet AR AR AR A 1
40 L0340-2 Needle Thread Guide AR 1
* Ref. No. 41 to 83 « + + See the following page
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MISCELLANEOUS THREAD EYELETS

3
Ref. Parts Amt .
No. No. Description FE i £ it Reg.
41 17-13Ni Screw(M4-0.7x6.5) HER&% 1
Y) VC46 Supplementary Thread Guide B4R AR 1
43 L0343-1 Tension Post I BfigR R ) A A 1
44 1.0344-1 Top Cover Thread Guide - Em&R AR 1
45 GB37 Screw(M4-0.7x8) ez 2
46 FC24 Top Cover Tension Disc FEfig LR () 2
47 VC42 Top Cover Tension Spring TR 1
48 10348 Nut B2 1
49 V08 Looper Thread Eyelet UNFARICES S 2
50 10350 Lower Frame Evelet DR AR IHE LR 1
51 L0351 Take-up eyelet holder FRARFTAR 1
52 SV222 Screw(M4-0.7x12) B4R 2
53 10353 Supporting Plare Base TRARFTAR 1
54 L0354 Screw S 1
55 1.0355-1 Cover Hinge PSR 1
56 SF116 Screw(SM9/64-40%9) HEZA 1
57 10357 Cover Latch Spring VS 1
58 J0455-1 Screw(SM9/64-40%5.5) HR&% 2
59 L0359 Casr-off plate FRARGEE HIM 1
60 1.0360-1 Take-up Cover fRanE= |
61 SV210 Screw(M3-0.5x4) 124 3
62
63 L036311 Looper Thread Take-up NI SHRAR R 1
64 SF142 Screw(SM7/32-32x3.7) HE AR 2
65 L0365 Cover Latch Spring VS 1
66 L0366 Pin iz |
67 L0367-1 Pin P 1
68 FK20 Thread Thesion Spring Cap g JTEAEEHH (AL 2
69 V(55 Thread Take-up Eyelet(Right) FRARIR () 1
70 SV206 Screw(M?2.5-0.45x%3.5) ez 3
71 NVI11 Nut HEME 1
72 VB29-1 Conical Spring Washer PR 2
73 SE228 Screw(M4-0.7x4) LIEAS 3
74 VJ08-1 Looper Thread Eyelet UNFARCE Y 1
75 10375 Looper Thread Eyelet(Middle) LBt () 4
76 L0376-2 Looper Thread Eyelet(Front) e B R (FD 1
77
78 VC57 Thread Take-up Eyelet (Left) LRI (D) 1
79 MDAO60 Screw(M3-0.5x6) LA 1
80 16-30 Screw(M4-0.7x5) 1255 1
81 NE27 Nut = 1
82 FK12 Felt BEH 12
83 IMO001 Laced wire FEEEE 1

*Ref.No. 1 to 40

« «» « See the preceding page.
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MISCELLANEOUS BUSHINGS AL 4
Ref. Parts Amt .
No. No. Description B i £ i Reg.

1 L0401-3 Needle Bar Oil Defender SRR 1
2 SV223 Screw(M4-0.7x14) hRaz 4
6 L0406 Presser Bar Bushing HHEEE 1
7 L0407 01l Seal HE 2
8 L0408 Oi1l Seal JHEf 2
9 L0409 Presser Bar Guide(Lower) RIS (T) 1
10

11 SF226Ni Screw(M4-0.7x12) HE AR 2
12 L0412 Spreader Shaft Bushing(Upper) LAt EE (L) 1
13 L0413-1 Spreader Shaft Bushing(Lower) LR EECT) 1
14 L0414-1 Needle Bar Rocking Shaft Bushing PHEREEE 2
15 GL12 Screw(M5-0.8x8) i 3
16 L0416 Control Lever Shaft Bushing PEHIREE 1
17 L0417 Looper Rocker Shaft Bushing HFtEEEE 2
18 SV250 Screw(M5-0.8%5) LS 2
19 N0422 Oil Seal JHE 2
20 1.0420-2 Lifter Lever Bushing(Left) MR EE () 1
21 L0421-1 Lifter Lever Bushing(Right) R EE (D) 1
22 L0422-1 Pushbutton, C. Set Esg 11xAR] 1
23 1.0423-2 Pushbutton Pin T SHEH 1
24 1.0424-1 Pushbutton Spring T 1
25 1.0425-1 Pushbutton Sleeve HHER |
26 LL0426 Stopper STFE 3R 1
27 SE225 Screw(M4-0.7x10) HEAR 1
28 L0428-1 Spring Pin 2750 1
29 L0429 Oil Seal HEf 1
30 1.0430 Looper Shaft Bushing(Front) Tt ERD) 1
31 L0431 Looper Shaft Bushing(Middle) TR EE (F) 1
32 10432 Looper Shaft Bushing(Rear) ToFHHEE(R) 1
33 10433 Looper Shaft Bracket RAEaL R 1
34 L0434 Screw(M5-0.8x10) HR4% 2
35 1.0435-1 Feed Bar Shaft Bushing(Left) AR EE(E) 1
36 L0436 Feed Bar Shaft Bushing(Right) FRHEE (h) 1
37 L0437-2 Needle Bar Bushing (upper) =) 1
38 10438 Felt EFEE 1
41 L0441 Oil Seal JHEf 1
42 L0442-1 Needle Bar NS 1
43 L0443-2 Needle Bar Bushing (Lower) HECT) 1
44 110444 Feed Bar Block(Front) Shaft(Left) 2R B AT EE (D) 1
45 10445 O-ring [EdE e 2
46 SV227 Screw(M4-0.7x5) LIERAS 1
47 L0447 Tube e 1
48 D1716-1 Head Cover Seal Plug [EES 1
49 LL0449 Feed Bar Block(Front) Shaft(Right) R ERTHEE () 1
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MISCELLANEOCUS CRANKSHAFT

Ref. Parts Amt.
No. No. Description E LT £ i Req.
3 L0503 Adapter RSN e 1
4 SV260 Screw(M6-1x5) HE4R 8
5 GE11 Ball Bearing(42x20) TEERIERR 1
10 L0510-8 Main Shaft T i 1
11 L0511 Oil Pump Driving Worm IR (B 1
12 SE240ET Screw(M6-1x6) HRZR 6
13 L0513 Seal Plug 1 HEE 1
15 1.0605-3 Upper Spindle Gear b d 1
16 L0516-3 Upper Shaft Timing Pulley o [ e 1
17 K0518-1 Ball Bearing(42x20) 6004-2RZNRA NS85 NEZY YN 2
18 L0518-5 Upper Shaft iy 1
19 L0519 Bearing house BEEPREE 1
20 1.0520-1 Washer o 1
21 VE22 Ball Bearing TRERESR 2
22 LL0522 Inner Belt Wheel(Small)(Optional) HeEhEm (/N GERD) 1
23 L0523-1 Shaft il 0 1
24 VE21 Retaining Ring EjlEess 2
25 L0525 Retaining Ring (FEE 1
26 GE59 Oil Seal JHES 3
27 L0527 Oil Seal 1FEER 2
28 L0528 Oil Seal JHES 2
30 L0530 Adapter B pRmE e 1
31 L0531-1 Adapter RN e 1
32 L0532 Retaining Ring HiFg 2
34 SF231 Screw(M5-0.8x14) T2 4% 3
35 VK48 Washer = 3
36 SV264 Screw(M6-1.0x8) HE4R 2
43 L0543 Washer = 1
44 J1044 O Ring ORurE 1
46 L0546 O1l Differender EIHR 1
47 SF224 Screw (M4 -0.7x8) HER4R 3
48 WEF04-1 Washer = 3
50 L0550 Ball Bearing( ¢ 47 x ¢ 20 - 6204R7Z, ) PRSI 2
52 LL0552-2 Timing Belt )& 1

53
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Pulley & Belt Guard (Optional) i R E R 5-2
Ref. Parts Amt .
No. No. Description B i £ it Req.

1 L.0501-2 Pulley(Optional) FHHCEERC) 1
2 SF241 Screw(M6-1x10) HR4% 2
33 1.0533-1 O-ring M HSE 1
38 10538 Belt Cover (Upper) () 1
39 L0539 Belt Cover (Lower) 52 (T) 1
4() 10540 Belt Guard & o 1
41 SF243 Screw(M6-1.0x25) e 5
42 15-24 Wooden Screw ZIN PR 2
49 L0549 Seal Plug fEES 1
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NEEDLE BAR DRIVING MECHANISM AL 55415 6
Ref. Parts Amt .
No. No. Description FE i £ it Reg.
1 L0503 Adapter SN ST 1
2 SV260 Screw(M6-1x5) HR&% 2
3 L0532 Retaining Ring i 1
4 GES9 Oi1l Seal HE 2
5 10605-3 Main Shaft Timine Pulley(Upper) I FohE 1
6 K0518-1 Ball Bearing(42x20) 6004-RZNRA TEEREIRR 1
7
8 SF240ET Screw(M6-1x6) B4z 3
9 L0609 Needle Bar Connecting Rod R LS 1
10 SV223 Screw(M4-0.7x14) Rz 2
11 MFR050 Screw(M4-0.7x5) H2R&% 1
12 L0612 Counterweight A EE Yiim 1
13 SF241 Screw(M6-1x10) HE&% 2
14 GEl11 Ball Bearing(42x20) 6004-2RZNRA TEERELRR 1
15 10615 Needle Bar Rockine Shaft IR 1
16 L0616 Needle Bar Driving Lever RN 1
17 L0617 Driving Lever Pin piz] 1
18 L0618 Collar(12x20x10mm) TENrER 1
19 SV250 Screw(M5-0.8%5) [iE 2
20 L0525 Retainine Ring (- EER 1
21 L0621 Needle Bar Guide PHREE 1
22 1L0622-1 Slide Block NEpyik 1
23 SF225 Screw(M4-0.7x10) 124 2
24 L0624 Needle Bar Connecting Link SRS 1
25 10625 Needle Bar Connecting Link Pin T P 1

26-1 L0626 Needle Bar Thread Eyelet(Optional) SRR |/ CERD) 1

20-2 1.0626-2 Needle Bar Thread Evelet(Optional) FIPEEAR F (BRI
27 SF114 Screw(SM 9/64-40x7.5) LA 1
28 L0628 Needle Bar Bracket gz TR 1
29 SV232 Screw(M4-0.7x10) Rz 1

30-* - Needle Clamp(Optional) STHERA(LUT 22E0E)

30-1 L0630-240 Needle Clamp(240)(Optional) FHEEQET4.0)CERE)

30-2 L0630-248 Needle Clamp(248)(Optional) $HEQ8T4.8) ()

30-3 L0634-348 Needle Clamp(348)(Optional) FHEEQET4.8)(GEHE)

30-4 L0630-356-2 Needle Clamp(356)(Optional) T3 5.6) ()

30-5 L0630-360 Needle Clamp(360)(Optional) FHEEGEF6.0)CERE)

30-6 L0630-364 Needle Clamp(364)(Optional) ST (3816.4) (RS

30-7 L0630-452 Needle Clamp(452)(Optional) FTEE(AS5.2)CERE)

30-8 L0630-4601 Needle Clamp(460)(Optional) TR (4$16.0)(FEEHE)

30-9 L0630-464 Needle Clamp(464)(Optional) FTEE(AE16.4)(CERE)

% Ref. No. 31 to 54

« + « See the following page
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NEEDLE BAR DRIVING MECHANISM SRR 6
Ref. Parts Amt .
No. No. Description BE LT £ it Req.
31 TVx7 Needle st 3
32 SF106 Screw(SM 1/8-44x2.8) RS 4
33 1.0633-1 Top Cover Thread Eyelet AR aEaRAg 1

34-% - Stitch Plate(Standard) (Without ENT/AWT/AST) 14k (DL T AZEE )

34-1 L0634-2403 Stitch Plate(240)(Folding Type)(Optional) — #1k(2E1+4.0)(El5)(EEHE)

34-2 L0634-2483 Stitch Plate(248)(Folding Type)(Optional) ~ $1k(2&14.8)(EI5)(5EHE)

34-3 L0634-348 Stitch Plate(348)(Folding Type)(Optional) — $HHK(351T4.8)(EI'E ) ()

34-4 L0634-3566 Stitch Plate(356)(Folding Type)(Optional) £ (3E15.6)(EI5)(5EHE)

34-5 L0634-3603 Stitch Plate(360)(Folding Type)(Optional) — $H1K(35H6.0)(EIE ) (EEE)

34-6 L.0634-3641 Stitch Plate(364)(Folding Type)(Optional)  $14k (3816.4) ({25 ) (5}#) 1

34-7 L0634-452 Stitch Plate(452)(Folding Type)(Optional)  $1HR(4#+5.2)(E]5 ) (G5EHE)

34-8 L0634-4603 Stitch Plate(460)(Folding Type)(Optional) ~ $14k(4£16.0)(EI5)(5EHE)

34-9 L0634-4643 Stitch Plate(464)(Folding Type)(Optional)  #1fk(4£16.4)(El5)(EERE)

34-10  L0634-356S3 Stitch Plate (356)(Folding)(Needle: ¢ 1.16)(Optional) #14K(3+5.6)(EIENET ¢ 1.16) ()

34-11  L0634-248TN Stitch Plate(248)(Folding Type)(Light Fabric)(Optional) $+#(2&+4.8)({21E) GHifeh) (5)H#%)

34-12  10634-360TN Stitch Plate(360)(Folding Type)(Light Fabric)(Optional) #1457 (3%16.0)(f& 5 ) (TEARL) (152 )
35 LO650Ni Screw(M4-0.7x14) (IM%Y) HE4% 2
36 VE13 Conuterweight (Small) SETRC EE 1
37 L0637 01l Wick JH&R 2
38 SV221 Screw(M4-0.7x8) RS 2
39 L0639 01l Wick &R 1
40 V(34 Thread Retainer Disc Support N 1
41 VC35 Needle Thread Retainer Disc sH4REE R/ 1
42 FC35 Needle Thread Retainer Spring TR 1
43 SF215 Screw(M3x0.5) BE4% 1
44 VG21-1 Eyelet Spring STERE E 4R 1
45 SF205 Screw(M2.6-0.45%5) LS 1
46
47 JOR65 Ceramic Guide P 8
43
49 17-26 Screw(M2-0.4x3) IE4% 1
50 12613 Fabric Edee Guide(Left) Vaski=e S 1
51
52 LL0652 Needle Bar Driving Shaft ST 1
53 LL0653 Handwheel FHeidm 1
54 MFRO&0 Screw(M4-0.7x8) B24% 1

*Ref .No. 1 to 30 « « « = « See the preceding page.
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SPREADER MECHANISM LIS el 7
Ref. Parts Amt .
No. No. Description FE LT £ i Req.

1 L0701 Spreader Connecting Rod, C. Set et EARER) 1
2 L0702 Spreader Eccentric ESYAEFR(TIN 1
3 SV250 Screw (M5-0.8x5) B4 3
4 L0704 Roller Bearing AEBTIER 1
5 L0705 Spreader Connecting Rod R 1
6 VK06 Retaining Ring IR 1
7 SF222 Screw(M4-0.7x6) HE&% 1
8 L0708 Washer = 1
9 L0709 Adjusting Pin HEETH 1
10 10710 Spreader Driving Arm RS EREE 1
11 NV13 Nut(M6-1.0) HEME 1
12 L0712 Washer = 1
13 SF228 Screw(M4-0.7x4) BR4% 6
14 L0714 Thrust Washer 1EHERH 2
15 L0715 Spreader Link, C. Set g () 1
16 L0716 Spreader Link BRUAFa gt ESo N i 1
17 Sv223 Screw(M4-0.7x14) IE4% 2
18 L0718 Spreader Ball LSBT 1
19 L0719 Pin izl 1
20 1.0720-1 Spreader Rocking Arm g 1
21 SV253 Screw(M5-0.8x16) I24% 1
22 L0722 Thrust Washer 1R 1
23 GK27 Collar(10x17x8mm) Efr IR 2
24 L0724 Spreader Shaft RNy 1
25 V24 Spreader Holder rgtEE 1
26 SV222 Screw(M4-0.7x12) HR4% 2
27 VI25 Spreader gt 1
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PRESSER FOOT MECHANISM PR 8
Ref. Parts Amt .
No. No. Description FE i £ it Reg.
1 L0801-1 Lifter Lever et 1
2 L0802 Screw(M5-0.8%5.1) HEAR 1
3 L0803 Lifter Lever Stopper E’HER 1
4 GW07 Screw(M5-0.8x15) HEAR 1
5 NV12 Nut i |
6 GL16N1 Screw(M6-1x12) HEAR 2
7 L0807 Spring R 1
8 SF225Ni1 Screw(M4-0.7x10) HEAR 4
9 L0809 Lifter Shaft Lever et hin 1
10 SE231 Screw(M5-0.8x14) Rz 1
11 L0618 Collar(12x20x10mm) ENIE 1
12 SV250 Screw(M5-0.8%5) HEAR 2
13
14
15 SV251 Screw(M5-0.8%R) ez 1
16 GJO8 Washer A 1
17
18 L0818 Retaining Ring I8 1
19 L0819 Return Spring E 1
20 10820 Spring Hanger oH R R 1
21 L0821 Lifter Pin T 1
22 SE240 Screw(M6-1x6) HEAR 1
23
24 L0824 Presser Bar Guide, C. Set TR EBR(H)
25 10825 Presser Bar Guide TR 1
26 1L0622-1 Slide Block NEpyik 1
27 L0827 Lifter Link HE R 1
28 L0828 Screw(M5-0.8%5) LA 1
29 L0829 Retaining Ring g 1
30 10830 Presser Spring Reculator R IR En e 1
31 L0831 Lock Nut [E] 7 BEE 1
32 10832 Presser Bar Connecting Bracket P P ] o 1
33
34 L0834 Presser Bar Spring pE R 1
35 1.0835-1 Presser Bar FH Al 1
36 L0836 Finger Guard FleEE 1
37 SV215 Screw(M3-0.5%5) e 1

38-* - Presser Foot, C. Set(Optional) FHAAICEE) (DA T 2E8)

38-1 VH240 Presser Foot, C. Set(240)(Optional) FHHI(4H) (GEERE)

38-2 VH?248 Presser Foot, C. Set(248)(Optional) FHHAI(ZH) (GEEHE)

38-3 VH348 Presser Foot, C. Set(348)(Optional) FHHNI(4H) (GEERE)

38-4 VH356-A1 Presser Foot, C. Set(356)(Optional) FHHAI(BH) GEER) 1

38-5 VH360 Presser Foot, C. Set(360)(Optional) TR (4H) (ZEEE)

38-6 VH460 Presser Foot, C. Set(460)(Optional) FHHAI(ZH) (FEEHE)

38-7 VH464 Presser Foot, C. Set(464)(Optional) FHHAICAE) (JBel)
39 SV109 Screw(SM1/8-44x10) iR&% 1
40 NV11 Nut HEME 1

% Ref. No. 41 to 60

..... See the following page
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PRESSER FOOT MECHANISM PR 8
Ref. Parts Amt .
No. No. Description FE LT £ i Req.

4] SF106 Screw(SM1/8-44x2.8) B4 1
42 SF116 Screw(SM9/64x9) LIPS 1
43 VH16 Presser Foot Spring(Left) T A58 E2(FE) 1
44 VH24 Presser Foot Spring(Right) P HAI5EE 25 (1) 1
45 SV103 Screw(SM3/32-56x5) LS 4
46 VH20 Pin i) 1
47 VH26 Fabric Guide HALES 1
48 SV206 Screw(M2.5-0.45x3.5) [P 1
49 VH54 Upper Presser Foot BRRANEE 1
50 VH55 Lower Presser Foot JERFATJES 1
51 VH53 Left Guide Foot TITREEF 2
52 VH52 Fixed Plate HIEEE R 2
53 VH21 Presser Foot Spring E 1
54 WE06 Washer A 2
55 1.0855-1 Main Shaft T 1
56

57 J1044 O Ring OfUE 1
58 LL0858 Lifter Connecting Plate e EAR 1
59 LL0859 Screw(M5-0.8x5) I24% 1
60 LL0860 Lifter Link Lever I mn 1

*kRef.No. 1 to 40

See the preceding page.
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LOOPER DRIVING MECANISM ALas 0
Ref. Parts Amt .
No. No. Description B i £ i Reg.

1 L0901 Looper Rocker Connecting Rod, C. Set N oEHEE AR GH) 1
2 L0902 Looper Rocker Eccentric TR R O 1
3 GL12 Screw(M5-0.8x8) iE4% 1
4 10904 Looper Rocker Connecting Rod NP AR 1
5 SV236 Screw(M4-0.7x25) LS 2
6 GL12 Screw(M5-0.8%8) HE AR 3
7 L0907 Looper Connecting Rod, C. Set N EENEER) 1
8 L0908 Looper Eccentric i Colf 1
9 L.0909-3 Looper Connecting Rod N ogtHEHENE 1
10 L0910 Pin iz 1
11 SF222 Scerw(M4-0.7x6) 24 1
12 L0912 Looper Lever Link, C.Set N RSB (4H) 1
13 L0913 Looper Lever Link eI ET B 1
14 10914 Screw(M4-0.7x12) Rz )
19 L0919-1 Connecting Rod Pin B 1
20 L0618 Collar(12x20x10mm) TEAE 2
21 SV250 Screw(M5-0.8%5) e 4
22 10922 Looper Rocker Shaft Lever TR EHEEE AR 1
23 NV12 Nut HEME 1
24 GJO8 Washer A 1
25 SE228 Screw(M4-0.7x4) Rz 4
26 10926 Looper Rocker Shaft BNAEaEE UL 1
27 L0927 Collar(9x16x14mm) LHESS 1
28 10928 Thrust Ring 1EHER 2
29 10929 Pin i) 4
30 SV221 Screw(M4-0.7x8) [IERS 2
31 L0931 Looper Rocker Connecting Link g RE R 2
32 10932 Looper Shaft Joint UNEaR iyEEEa vl 1
34 10934 Looper Driveng Ball I 1
37 L0937 Screw(M3.5-0.6x3) 245 1
38 L0938 Pin | 1
40 SE225 Screw(M4-0.7x10) IEax 1
41 10941 Needle Guard(Front) TA# R (A 1
42 SV215 Screw(M3-0.5x5) 1245 1
43 L.0943-4 Looper FIEt 1
44 L0944 Pin izl 1
45 1.0945-2 Screw(M4-0.7x8) fEaz 1
46 SV227 Screw(M4-0.7x5) 245 1
47 SV223 Screw(M4-0.7x14) HR4% 1
49 1.1.0949-1 Looper Shaft INAEar. EEaE 1
50 LL0950 Collar(8x15%5.6mm) Efr IR 1
51 LL0951 Looper Holder NE)ETEE 1
52 SV311 Screw(M3x0.6x6) [P 1

SL-2800 Series






FEED DRIVING MECHANISM(1 Sl 10
Ref. Parts Amt .
No. No. Description E LT £ i Req.

1 L1001 Feed Dog Regulating Gear RN R BT 1
2 SV250 Screw(M5-0.8x5) HEZR 1
3 L1003 Feed Dog Regulating Plate e R 1
4 11004 Feed Dog Regulating Plate Spring oE B 1
5 GL24 Screw(M3-0.5x3.5) JEZR 2
6 L1006 Screw(M3-0.5%x6) [EX 1
7 L1007 Feed Regulator, C. Set PR RS (4H) 1
8 L1008 Feed Dog Regulating Eccentric S B o 1
9 L.1009-1 Eccentric Link IR 1
10 11010 Feed Bar Connectine Rod, C.Set R EH) 1
11 L1011-1 Feed Bar Connecting Rod AR 1
12 FG11 Roller Bearing EETEEAA 1
13 L1013 Feed Driving Eccentric BREh R Lo 1
14 L1014 Feed Lift Connecting Rod, C. Set(2) R RARHEAREE) 1
15

16 GL12 Screw(M5-0.8x8) HER4R 5
17

18 L1018 Rod Ball HFRER T 1
19 L1019 Needle Guard Connecting Rod, C. Set THET /2R EH) 1
20 11020 Needle Guard Connectine Rod JEST ) R 1
21 L1021 Needle Guard Eccentric TEST A ROl 1
22

23 11023 Feed Bar Block(Rear) Shaft TEAEIR) 1
24 LL1024 Feed Bar Guide(Short)(Rear)(14.2) PERHEFHECE) (%) 2
25 11.1025-2 Feed Lift Arm AR 1
26 L1026 Pin izt 1
27 L1027-2 Feed Bar Guide(Long)(Rear)(16) FRPESH(E)((B) 2
28 SF225 Screw(M4-0.7x10) [ERAA 2
29 L1029-1 Feed Bar Guide(Front) AR H () 2
30

31 L1031-1 Feed Bar Shield(Front) HREER (7 2
32

33 HO0214 Screw(M4-0.7x8) [EX2 2
34 SE226 Screw(M4-0.7x12) [ERAA 2
35 11035 Screw(M5-0.8x8) JELR 1
36 L1036 Screw(M5-0.8x6) [EXE 2
37 L1037-2 Feed Bar Shield Plate EIER 1
38

39 11039 Feed Bar Block(Front) Shaft AL 1
40 11133 O-ring(P9) OxuE 1
41 SF228 Screw(M4-0.7x4) HE%% 2
42 L1042-2 Head Cover Seal Plug e 4
43

44 J1636 Screw(11/64x40x6) e 4
45

50 LL1050 Feed Lift Eccentric BT AR 1
51 LL1051 Feed Lift Connecting Rod AR AR 1
52 LL1052 Feed Bar Support p 5 P 1
53

54 LL0254 Cover Latch Spring e 1
55 P0349 Screw(M4-0.7x8) e 1

SL-2800 Series






FEED DRIVING MECHANISM(2 ORI Q) 11
Ref. Parts Amt .
No. No. Description FE i £ it Reg.

1 L1101 Feed Bar Driving Shaft Lever ERHERENA 1
2 SE244 Screw(M6-1x16) B4R 4
3 SF240 Screw(M6-1x6) B4 2
4 L1104-1 Connecting Rod Pin iz 1
5 GB17 Screw(M4-0.7x10) ez 1
6 L1106 Thrust Plate IEHER 1
7 L1107 Differential Rocker, C. Set ZENEE GH) 1
8 LL1108 Differential Rocker PR 1
9 L1109 Silder Ngs 1
10 L1110-1 Silder Cap A BRIE 1
11 L1111 Screw(M3-0.5x10) IE4% 2
12 L1112 Feed Bar Driving Shaft PRHE BN 1
13 L1113 Main Feed Bar Lever F e AR 1
14 L0714 Thrust Washer IEHERR 2
15 L1115 Main Feed Bar Connection TR 1
16 L1116 Connecting Link Pin piz] 1
17 L1117 Connecting Bushing =g 2
18 L1118 Screw(M5-0.5x15.4) LIPS 2
19 GJO8 Washer A 3
20 H1343 Look Nut LR 1
21 L1121 Screw(M6-1x8.8,M4.5-0.5x3.2) eSS 1
22 WF04-1 Washer = 2
23 L0112 Conical Spring Washer P R 1
24 L1124 Differential Feed Graduations EERIEFE 1
25 SV259N1 Screw(M5-0.8x6) i 2
26 VK48 Washer = 2
27 SV231N1 Screw(M4-0.7x18) HR4% 2
28 L1128 Differential Lever Stop RN 2
29 L1129 Differential Lever(Left), C. Set ZEIHIR ) ER) 1
30 L1130 Differential Lever(Left) ZEHA 1
31 GB37 Screw(M4-0.7x8) HR4% 1
32 L1132-1 Differential Lever Shaft ezt UL 1
33 RF23 O-ring(P7) OXYIE 2
34 L1134 Collar(10x19x9mm) Efr IR 1
35 SV250 Screw(M5-0.8x5) ez 3
36 L1136 Differential Lever(Right) ZEIHANGE) 1
37 L1137 Slider Link(Short) YHENHERGE) 1
38 L1138-2 Silder Link Pin ARG 1
39 GK13 Retaining Ring HIER 1
40 L1140-1 Differential Arm EENE 1

* Ref. No. 41 to 78

+ « + See the following page
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FEED DRIVING MECHANISM(2 PORHEE (D) 11
Ref. Parts Amt .
No. No. Description B i i Reg.

41 SV227 Screw(M4-0.7x5) HER&% 2
42 L1142 Washer g 2
43 L1143 Differential Arm Pin piz] 1
44 35-27 Retaining Ring (ETW-7) HiEz 1
45

46 L1146 Differential Feed Bar Connection R 1
47

48 L1148 Feed Bar, Complete. Set ek ELIE] 2 FEAH 1
49

50

52 L1152 Feed Lift Block(Front) TENLEEFET) 1
53 L1153 Feed Lift Block(Rear) TENLSR(R) 1
54 1.1154-356-3 Differential Feed Dog FEBEES 1
55 SV215 Screw(M3.5-0.5%5) i 1
56 L1156-1 Screw(M3-0.6x8) 24 1
57 L1157-356-3 Differential Feed Dog(Middle)(240) ZENEECIN) 1
58 L1158-356-1 Main Feed Dog(240) THEE 1
59 L1159-1 Needle Guard(Rear) Holder TEEH R FE(1R) 1
60 MEAQO50 Screw(M3.5-0.6%5) Rz 1
61 SV242 Screw(M4-0.7x3) HEAR 1
62 L1162-1 Needle Guard (Rear) JEEHF (1%) 1
63 SE228 Screw(M4-0.7x4) HEZ% 2
64 L1164 Needle Guard Lever IEEanaRiilin] 1
65 1.1165-1 Pin iz 1
66

67 L1167 Screw(M5-0.5%5.4) HERAR 1
68 L1168 Connection Bushing HEEE 1
69 L1169 Needle Guard Lever Pin TESTHEAADE 1
70 L1170-1 Collar(12x20x8mm) EAER 1
71 L1171 Wave Washer R REEH] 1
72 SV310 Screw(M3-0.6x8) LA 1
74 LL1174-4 Differential Feed Bar A NEE R 1
75 LL1175-2 Main Feed Bar THEEE RS 1
76 LL1176-2 Needle Guard Bar TESTERH)EE 1
77 LL1177 Needle Guard Bar Connection TES R 1
78 LL1178 Slider Link(Long) THENEIR(R) 1

*Ref .No. 1 to 40 =« -

+ « + See the preceding page.
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LUBRICATING MECHANISM b3 2 12
Ref. Parts Amt .
No. No. Description B i £ i Reg.

1 L1201 Oil Sleeve THER 1
2 L1202 O-ring(P3) OFurE 1
3 L1203 Oil Pipe(Short) “EHE 1
4 NV13 Nut HEE 1
5 11205 Alumiunm Seal Plug b IE 1
6 L1206 Oil Differender FEH A 1
7 L1207 Oil Tube( ¢ 3x ¢ 5x370L) HE 1
8 WEF04-1 Washer #A 4
9 L1209 Nozzle I D 1
10 11210 Oil Receiver omRE 1
11 VM37 Washer M 2
12 L1212 Oil Tube Fitting One Way End B [ A 5
13 VM29 Tube Joint HE A 6
14 L1214 Fitting Stud(Long) IEFE(R) 2
15 SV263 Fitting Stud(Short) IEFE () 3
16 L1216 Oil Tube( ¢ 2.9x ¢ 5x250L) HE 2
17 L1217 Pipe Joint HE A 1
18 VM35 Oil Tube Clamp HE R 6
19 L1219 Oil Tube( ¢ 4x ¢ 6x200L) e 1
20 11220 Oil Tube( ¢ 4x ¢ 6x270L) HE 1
21 L1221 Lubricating Block 45 HTE TR 1
22 SV232 Screw(M4-0.7x10) BR%% 2
23 SF225 Screw(M4-0.7x10) 1244 2
24 L1224 Lubricating Block Support FEPRZE 1
25 SV262 Screw(M6-1.0 x10) RS 1
26 L1226-4 Oil Sleeve THEIR 1
27 FL19 Oil Filer Cap TEHE 1
28 LL1228 Screw(SM11/64-40x14) LS 3
29 RF28 O-ring(P42) OFHER 1
30 FL20 Oil Filter JEHES 1
31 FL21 Filter Housing JEHESFEE 1
32 L1232 Oil Tube( ¢ 4x ¢ 6x140L) T 1
33 11233 Oil Pump, C. Set HZR(4H) 1
34 L1234 Worm Gear JHZR B e 1
35 SF228 Screw(M4-0.7x4) LR 3
36 SF231 Screw(M5-0.8x14) HE %4 2
37 L1237 Oil Tube( ¢ 3x ¢ 5x700L) HE 1
38 L1238 Arm Draining Pipe HemE 1
39 L1239 O-ring ORUHER 1
40 L1240 Fixed Bolt ENER 2

* Ref. No. 41 to 79

+ + + See the following page
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LUBRICATING MECHANISM PEDE L 12
Ref. Parts Amt .
No. No. Description B i £ i Reg.

41 L1241 Seal Plug B2 2
44 11244-2 Oil Pipe GEHE 1
45 1,1245-1 O-ring ORISR 1
46 H1447 Wrapping Band(3.2x90) WA 1
47 L1247-1 Needle Bar Oil Differender ST H A 1
48 GJ36 Screw(M4-0.7x5.8) LA 6
49 L1249 Main Shaft Oil Diffender Rubber (apiachEodiEs 1
50 SF224 Screw(M4-0.7x8) R 3
51 L1251 Oil Pump Driving Worm Gear IR BB i v 1
52 L1252 Pump Upper Base IR T A 1
53 L1253 Outer Gear &M (J& 7.5mm) 3
54 L1254 Inner Gear i T-(J& 7.5mm) 2
55 11255 Pump Base Washer R PR #A 5 |
56 L1256 Pump Lower Base HZE e 1
57 L1257 Fitting Stud(Long) IE M 1
58 L1258 Center Shaft JHIZE T ifih 1
59 11259 Inner Gear Wi+ (= 7.5mm) |
61 FL14 Seal IEA 2
62 FL15 Oil Tube (Long ), Complete Set JHIE 1
64 L1264 Lower Base Washer HZRIREER 1
65 L1265 Screw (M4-0.7x80) BRA% 2
66 L1266 Screw (M4-0.7x90) HR&% 2
67 VM40-8 Oil Filter THACEAE 1
68 VM40-9 Fiter Plate [ E R4 IR 1
69 L1269-1 0Oil Release Plate ZEH 1
70 1.1270-1 Rubber Cusion EdE 1
71 L1133 O-ring OFHIR 1
72

73 L1273 Oil Differender FEH 1
74 L1274-1 Oil Differender =) RAE 1
75 10262 O1] Tube Clamp JHE R 2
77 LL1277-1 Drain Pipe BEHE 1
78 LL1278 Drain Pipe JHIE (3H) 1
79 LL1279 Drain Pipe Holder B 1
80 LL1280 Oil Tube( ¢ 2.95x ¢ 5x510L) HE 1

* Ref. No. 01 to 40

+ + + See the following page
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COMPACT—= SERVO MOTOR & ATTACHMENT(OPTIONAL)

13
Ref. Parts Amt .
No. No. Description BE LT it Req.
1 1.2301-2 Brackert Y ERVEL S48 1
) 24-03 Positioner Cord EETENL 4R 1
3 SF243Ni Screw(M6-1x25) LRSS 2
4 1.2304 Handwheel Adaptor A 1
5 F1602 Compact Servo Motor (EEf |\ 2 1
6 1.2306-1 Synchronizor bracket T 3 7 1 1
7 SF252NI Screw(M4-0.7x10) BR4% 4
8 L2308 Synchronized Gear EIEZE L = 1
9 SF241 Screw(M6-1.0x10) LR 9
10 1.2310 Belt Guard NG e 1
11 GB18 Screw(M4-0.7x10) LA 3
12 GB37 Screw(M4-0.7x8) BR4% 4
13 F1607-1 Transmission Gear B R A 1
14 12314 Synchronized Belt [ E) 7 7 1
15 24-02 Built-in Megnatic JE3 x @ 5 fisH, 2
16 F1613 Vibration Absorb Plug REBIEZE 4
17 MFL160 Screw(M4-0.7x16) B24% 3
18 12318 Handwheel Fiety 1
19 1.2319-1 Collar fHE 1
20
21 F1621 Safety Cover INEREY2E 1
22 MDAO060 Screw(M3-0.5%6) 124z 4
23 1.2323-1 Code Ring HEERE 1
24 L0231 Cord Plate TENLERE MR 1
25 10231-A Synchronizer Complete Set T 4R4H 1
26 L1326 Screw(SM 11/64-40x5.3) RS 1
27 L1327NI Screw(M6-1.0x23) B24% 1
28 15-39 Spring Washer oH B HE 3

SL-2800 Series
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UNDER THREAD TRIMMER B4R TEITIH#E 14
Ref. Parts Amt .
No. No. Description B T B2 i Req.

1

2 LLO0203Ni1 Screw(M4-0.7x14) BR&% 12

3 LL1403 Lower Knife Connecting Rod YT 2

4

5 11405 Lower Knife Driving Lever EREniE 1

6 LL1406 Knife Guide Lever Ring 2o (V) 3 o ol 4

7 L1407 Screw(M4-0.7X5) MAYHEES 4

8 L1408-1 Lower Knife Carrier NUTIES TR 1

9 1.1409-4 Lower Knife OIS ] 1

10 L1410 Screw(M4-0.5X2) LS 2

11 L1411-2 Lower Knife Carrier Y E 1

12 20-14 Screw(M3-0.5X12) 2323 2

13 L1413 Upper Knife Guide TJENEE 1

14 L1414 Clamp Spring g7 1

15 L1415-3 Lower Knife TUIEET] 1

16 L1416 Screw HEAZ 2

17 L1417 Screw HE A% 1

18 LL0268 Fabric Guide(Left) HAR (/D) 1

19 LL0269 Fabric Guide(Right) Hitias () 1

20 SF113 Screw(SM9/64-40+6) IR 2

21 LL1421 Folder Stand(For Thread Trimming) PN EEE EE (T4 ) 1

22 WEFO03 Washer w5 2

23 10245 Fabric Edge Guide (Left) Vast)=ye 1

24 SV208 Screw(M3-0.5X4.4) HEAL 2

25 1.0243-1 Width Aadjuster olEEtEE 1

27 GWI15 Screw (M4 -0.7x5) LS 2

- Stitch Plate (With EWT/EST/AWT/AST) £t EL T, V1432 )
L1428-2404 Stitch Plate (240)(Optional) SHR(DIER)(2814.0)GEERE)
L1428-2484 Stitch Plate (248)(Optional) HR(TI4R) (2814.8)(8EH)
L1428-3565 Stitch Plate (356)(Optional) FHR(TI4R)(3815.6) ()
L1428-3604 Stitch Plate (360)(Optional) FHRE4R)(3816.0) (%)
L1428-3642 Stitch Plate (364)(Optional) FHR 4R (38T6.4) (%)

78 L1428-35654 Stitch Plate (356)(Needle: ¢ 1.16)(Optional) #HHRIER)BERS.6)EHEN ¢ 1.16)(EEHE) 1
L1428-452S Stitch Plate (452)(Needle: ¢ 1.16)(Optional) $tH(EI4R)AEFS.2)EHEF ¢ 1.16)(EERE)
L1428-460S Stitch Plate (460)(Needle: ¢ 1.16)(Optional) $1H(EI4R)4EF6.0)EHEF ¢ 1.16)(EEHH)
L1428-464S Stitch Plate (464)(Needle: ¢ 1.16)(Optional) #HR(IER)EE16.4)EMET ¢ 1.16)GERE)
L1428-356CT Stitch Plate (356)(COATS)(Optional) FHR T4 GES.0) (S 4 ) (GEERE)
L1428-248TN1 Stitch Plate (248)(Light Fabric)(Optional) — $HR (4R 28T4.8) CEifeh) (G #)
L1428-356TN1 Stitch Plate (356)(Light Fabric)(Optional) ~ #HR(VJ4#)(3815.6) G} (GEERE)
1.1428-360TN1 Stitch Plate (360)(Light Fabric)(Optional) R (F148)(3816.0)CHfh (5ElH#)

29 WF04 Washer A 2

30 1.1154-356-1 Differential Feed Dog EEE 1

31 SV215 Screw iS4 1

32 SV310 Screw HE A% 2

33 L1157-356-2 Differential Feed Dog(Middle) ZEENE (N 1

34 L1158-356-1 Main Feed Dog FEEE 1

35 LO650N1 Screw (M4 -0.7 x14) RN 2

36

37 111437 Cylinder Top Cover (Inner)(For Thread Trimming)  #&fa _EZ(ED (UI43F) 1

38 L1421A Hemming set (for Thread Trimming) PN HEEE ENRAE 4R ) 1

39

40

41 LL1441 Cylinder Front Cover YETEIATE 1

42

43 L11443-2 Cylinder Top Cover (For Thread Trimming) 4tf5 25 (P43 ) 1

44

45 LL0260-1 Cylinder Front Cover ERETEUN) 1

SL-2800 Series






AUTO TRIMMER THRAD PULL-OFF MECHANISH

15-1
Ref. Parts Amt .
No. No. Description BE LT £ it Req.
1
2 L1502-1 Tension Release Lever FRER A 1
3 SF226Ni Screw(M4-0.7X12) IE4% 3
4 L1504 Thread Wiper Lever PELRAE 1
5 L1505 Tension Release Lever SRR AN 1
11 L1511 Lifter Lever Stop R R 1
12 NF12 Nut (SM 11/64 - 40 ) HEME 1
13 NE27 Nut (M4-0.7) I 5
14 SF244N;i Screw (M6-1.0X16) 1245 2
15 WF06 Washer = 2
17 SV252N1 Screw (M5-0.8X10) [E2 4
22 VK48 Washer = 4
26 L0328 Screw(M5-0.8X5.4) HE&% 1
28 SF224N1 Screw(M4-0.7X8) HR4% 1
31 L1531 Looper Thread Eyelet T MR BRI 1
32 L1532 Looper Thread Eyelet ( Right ) NEfigR LR (G) 1
33 11533 Looper Thread Eyelet ( Left ) &R E AR () 1
34 SV229 Screw(M4-0.7x7) LS 2
35 SV231 Screw(M4-0.7x18) HE4% 1
36 L1536 Link (Long) HRE(R) 1
37 L1537 Bushing e 1
38 11538 Screw ( SM 11/64 - 40x9.82) ez 1
39 L1539 Link A 1
40
4]
42 L1542-1 Cushion Rubber PR 2
43 11543 Thread Pull-off Eyelet AR FR AR IS 1
44 L1544-1 Thread Pull-off Bar HHARFRARIE 1
45 SF114 Screw LA 2
46 Sv221 Screw( M4 -0.7 x 8) ik 2
47 SV239 Screw (M3.5-0.7x5) LRSS 1
48 11548 Looper Thread Take-up NGRS e 1
49 L1549 Link(short) () 1
50 L1550 Screw (M4 x 0.7) 124% 3
51 L1551 Link(Long) () 1
52 1,1552-1 Tension Release Connecting Plate 274 6 [ 1 JRE 1
53
54 L1554 Magnetic Bracket T 53 A 1
55
56 L1556 Tension Release Block JBREE (] 72 [ 1
57 L1557-1 Connecting Plate R 1
58 L0316-1 Tension Disc Separator FRARVETR 1

SL-2800 Series



16-1

@@’

pae




UNDER THREAD TRIMMER(ELECTRIC TYPE)(OPTIONAL)

Ref. Parts Amt .
No. No. Description BE LT £ it Req.

1 L1601 Under Trimmer Solenoid Complete Set NI E R REAE 1
2 L1602 Solenoid Body B RYEEE 1
3 21-06 Rubber Cushion e 1
4 VH32 Collor(8mm X 16mm X 8mm) TNz 2
5 SE228 Screw(M4-0.7x4) RS 4
6 L1606 Trimming Solenoid Support ENZIVAL FE gl 1
7 SV252Ni Screw(M5-0.8x10) HE4% 8
8 L.1608-1 Shaft Support iy 0 [55] 2 PP 1
9 18-05 Nut HEME 1
10 L1610 Fixed Plate B B [E 7= BE, 1
11 GKO3N1 Screw(M6-1.0X14) B4R 1
12 GA29N1 Screw(M6-1.0X20) HR4% 1
13 VK48 Washer A 1
14 21-07 Collar 1R 1
15 11615-1 Solenoid Return Shaft e TN 1
16 L1616-1 Spring TR 1
17 L1617 Trimming Solenoid Support U ) SaEh [E E 1
18 L1618-1 Safety Swittch Support 274 G [ [ o R 1
19 L1619 Safety Switch Bracket 2% BrRE L 1
20 SF211Nj Screw(M3-0.5X6) e 2
21 L1621N1 Screw (M8-1.25X40) 124% 1
22 L1605 Solenoid EXAE 1
29 19-36 Screw(M5-0.8X40) IE4% 1
30 L1630 Screw(M4-0.7X5) iy 1
31 NV12 Nut HEME 3
32 LL1632 Adjusting Rod Block AR 1
33 L1633 Safety Switch Bracket 2 FHRE R 1
40 F1616 Solenoid Base BT[] E 1
4] SF222N1 Screw(M4-0.7x6) IE4% 2
47 WEO4 o 2
43

44 19-40 Terminator Base I 1
45 MDA100 Screw(M3-0.5%10) I2R4% 2
46 19-43 Adopting Cord B A 4R 1
47 SV253N1 Screw(M5-0.8X16) [LE2 1

SL-2800 Series






PRESSER FOOT LIFTER (ELECTRIC TYPE)OPTIONAL)

17

Ref. Parts Amt .

No. No. Description FE i £ it Reg.
1 L1701-1 Presser Foot Lifter Solenoid Complete Set  $&$F Bl B rZFE4H 1
2 L1702 Solenoid Support BEARE 1
3 SV252Ni Screw(M5-0.8x10) LA 3
4 GKO3N1 Screw (M6 -1.0x 14) LERAS 2
5 WF06 Washer e 2
6 L1706 Rubber Cushion [ESES 1
7 L1707 Washer HH 1
8 L1708 Nut A= 2
9 L1709 Plastic Pushing Block YRIEHEDR 1
10 FL29 Plastic Clamp SRR [ 7E A 1
11 SV259Ni Screw(M5-0.8x6) e 1
12 L1703 Solenoid B AL 1

SL-2800 Series
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TOP THREAD TRIMMER (ELECTRIC TYPE)(OPTIONAL)

18-1

Ref. Parts Amt .
No. No. Description BE LT £ it Req.

1 37-1 Solenoid Bt 1
2 37-2 Solenoid Bracket BRI RS 1
3 37-3 Solenoid Driving Arm B REREN B 1
4 37-4 Emblem A 1
5 37-5 Nut B2 3
6 18-24 Washer FEH| 3
7 37-7 Screw BR4% 1
8 37-8 Top Trimmer Guide Plate U E R 1
9 37-9 Screw B PR 1
10 37-10 Screw i 2
11 37-11 Spring TS 1
12 37-12 Adjusting Screw [k 1
13 37-13 Screw 245 1
14

15 18-15 Screw IRz 2
16 37-16 Washer A 2
17 18-17 Movable Trimming Knife EUIESE ] 1
18 18-18 Fixed Trimming Knife FUIEE ] 1
19 18-19 Screw B24% 4
20 18-20 Screw BRL% 2
21 18-21 Screw B24% 2
22 18-22 Clamp Spring AR F 1
23 18-23 Knife Press Adjusting Spring LR 7 1
24 18-24 Washer A 1
25 18-25 Adjusting Screw H e RS 1
26 18-26 Screw BR4% 1
27 18-27 Nut A TR 1
28 L1828 Knife Guide Bracket 77 EE B 1
29 L1829 Upper Trimming Knife Base U TIE RE B 1
30 GL16N1 Screw(M6-1.0x12) AEL A HE A 2
31 WF06 Washer ]| 2
32 FA24 Washer FEH| 2
33 L1833 Top Thread Trimmer, Complete Set NNZIPAE:4E| 1
34

35 18-31 Screw JELK 2
36 111836 Connector(400mm) Ui AR 1
37 20-32 PVC Cover PVCEE 1
38 20-33 Connector Cover PR ETH 1
39 20-34 Teminal () 2

SL-2800 Series






ELECTRIC WIPER (OPTIONAL

p—

19-
Ref. Parts Amt .
No. No. Description BE LT it Req.
1 11901 Wiper Solenoid 4R EE R 1
2 N2602 Solenoid Support PR RAG R 1
3 20-03 Wiper Bracket B EREN R 1
4 N2604 Wiper Bar PRARIRE 1
5 N2605 Wiper Hook L EAEE N 1
6 N2606 Clamp Spring S SEEN 1
7 20-07 Wiper Adjusting Arm T3 A EE R 2
8 20-08 Solenoid Lever Pin LR 2
9 20-09 Washer = 2
10 16-28 Retaining Ring s )
11 20-11 Screw hE4% 2
12 SF228 Screw ( M4/0.7x4 ) 1245 2
13 37-05 Nut (M3 x0.5) M 1
14 20-14 Screw (M3 x 0.5 -12) LR 1
15 20-15 Screw (M2 x 0.4-2 ) IR4% 1
16 17-22 Screw ( M3 x 0.5-4) PR%% 1
17 L1917 Solenoid Support Link LR 1
18 WF04 Washer (M4 ) EH 4
19 SV231 Screw (M4 x 0.7-18 ) HEZE 2
20 20-20 Pin Screw Sl Bt H 1
21 37-13 Screw(M3x0.5-2.4) e 1
22 N2622 Spring firss 1
23 SV112 Screw ( SM9/64x40-4.5 ) 245 1
24 18-24 Washer e 3
25 20-25 Nut (M3) B2 2
26 20-26 Stop Washer =WAE: 1
27 L1927 Wiper Set fgaRass 1
28 L1836 Extension Cord B AE B4 1
29 L1929 Bushing HE 1
30 N2629 Needle Guard TEAEE
31 H1341 Retaining Ring BN 1
32 SV232 Screw (M4x0.7-10) 124z 2

SL-2800 Series
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UNDER THREAD TRIMMER (PNEUMATIC TYPE) (OPTIONAL)

Ref. Parts Amt .
No. No. Description BE LT it Req.

1 1.2001 Trimming Cylinder Complete Set SAGETL4H 1
2 1.2002 Adjusting Air Value e 2
3 12003 Cylinder Bracket SRV FHL R 1
4 L2004 Nut HEME 1
5 L1606 Trimming Solenoid Support INZPAL CE R 1
6 L1608-1 Shaft Support iy [5] E JEE 1
7 SV252Ni Screw (M5-0.8x10) IR4% 4
8 L2008 Nut HEME 1
9

10 SF226Ni1 Screw (M4-0.7x8) B4R 2
11 19-36 Screw BR4% 1
12 NV12 Nut HZIE 2
13 L1630 Screw(M5-0.8X26) B2 1
14 LL1632 Adjusting Rod Block SRR 1
15 SF211Ni Screw R 2
16 WF03 Washer EhH 5
17 L1615 Solenoid Return Shaft EAHH ) 1
18 VH32 Collor(8mm X 16mm X 8mm) TEArE 2
19 SF228 Screw(M4-0.7X4) IE4% 4
20 L1616 Spring R 1
21 GKO03N;i Screw(M6-1.0x14) 1245 1
22 L1610 Fixed Plate BaE)E E R 1
23 21-06 Anti-shock Rubber B 1
24 21-07 Collar 1R 1
25 SE231N;i Screw(M5-0.8x14) B4 1
26

27 L1619 Safety Switch Base L BRI 1
28 GI03 Washer #H 1
29 GA29 Screw(M6-1.0x18) 1245 1
30 1.2030 Cylinder Bracket AT LR 1
31 P0166 Screw BR&% 2
32 L1618 Bracket [ 7 JA 1
33 L1621N1 Screw (M8-1.25X40) [E2 1
34 GE47 Washer = 2
35 L2005 Air Cylinder SAEL 1

SL-2800 Series
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PRESSER FOOT LIFTER (PNEUMATIC TYPE)(OPTIONAL)

Ref. Parts
No. No. Description .

1 13225 Air Cylinder 1
6 GKO03 Screw (M6 -1.0x 14) BR4% 2
7 WF06 Washer #A 4
8 23-08 Regulator Support A SRS 1
9 15-24 Wooden Screw PN 2
10 SV266 Screw(M6-1x10) IREK 2
11

12 23-12 Pressure Meter B |
13 NF31 Nut B 2
15

16

19 WE04 Washer BHH 2
20

26 H1447 Fixed Belt PR 3
27 FL29 Plastic Clamp YARB[E E AL 2
28 SF224 Screw(M4-0.7X8) LS 2
29 13224 Air Cylinder Complete Set SAGELAH 1
30 12130 Air Cylinder Bracket AL 1
31 M2603 Nut HEME 1
32 M2604 Nut H2E 1
33 23-05-1 Plastic Pushing Block SRR 1
34 L2134 Screw BR4% 3
35

36 K0142 Silencer s 2
37 21-15 Air Tube Connector JEVE RETH 1
38 SV234 Screw(M4-0.7%x35) [LE2 2
39 12145 Solenoid Value AL 1
40 21-20 Pneumatic Adaptor Cord JeEl ) o 4 o et 1
41

47 1MO036 Air Tube (¢ 4x ¢ 6x700) EE 1
43 21-03 Adjusting Air Value EEEH| 3
44 21-13 Air Tube HEFE 5
45 L2145-A Air Solenoid Base Set FRERERARGH 1

SL-2800 Series
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TOP THREAD TRIMMER (PNEUMATIC TYPE) (OPTIONAL)

Ref. Parts Amt.
NO. _NO. Description =z #H 2 B _Req.
1 18-1 Top Trimmer Air Cylinder Complete Set _EVI)JJ5&EL4H 1
2 18-2 Fixed Trimmer Knife Holder SRERZCY) T & 1
3 18-3 Pneumatic Regulator HE e 2
4 18-4 Top Trimmer Air Cylinder EYITIREL 1
5 18-5 Nut IS 1
6 18-6 Air Cylinder Bracket SAGELFTLEE 1
7 18-7 Nut H2E 1
8 18-8 Movable Trimming Knife Base vE ) ] [E E B 1
9 1
10 1.2210 Complete Set Pneumatic Top Trimmer V)T RERAR 1
15 18-15 Screw (M3-0.5x3.4) e 1
16
17 18-17 Movable Trimming Knife EUrESE ] 1
18 18-18 Fixed Trimming Knife FYIEET] 1
19 18-19 Screw (M2-0.4x3.8) BR&% 4
20 18-20 Screw (SM9/64-40%5) LES 2
21 18-21 Screw (M4-0.7x6) e 2
22 18-22 Clamp Spring LA 1
23 18-23 Knife Press Adjusting Spring IS Eiials 1
24 18-24 Washer FEH| 1
25 18-25 Adjusting Screw (M3-0.5%8)  BTHRAR 1
26 18-26 Screw (M3-0.5x4) [E 1
27 18-27 Adjusting Nut o ETHEME 1
28 12228 Trimming Movement Base 07 EEEhEE R 1
29 1.2229 Trimming Fixed Bracket U IEESE 1
30
31 18-31 Screw (M4-0.7x8) e 4
32 FA24 Washer FEH| 4
33 GKO3NI Screw (M6-1.0x14) HEAE 2
34 WF06 Washer HEH] 2
35 SF222NI Screw(M4-0.7X6) HER4H 2
36 WF04 Washer = 4
37 1.2224 Air Wiper Bracket W e\ R AR A SR Bl E 1T B 1
38 12225 Air Wiper Tube WX B AR 1
39 SF224NI Screw(M4-0.7X8) B4 2
40 L2240 Air Wiperc Set R e\ Fag 4 i L 4H 1

SL-2800 Series
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THREAD STAND &ACCESSORIES (Standard)

0 S 23

Ref. Parts Amt .

No. No. Description EE i A i Req.
1 15-01 Thread Stand grmgn 1
2 15-02 Cap BEEBE 1
3 15-03 Thread Stand Rod(upper) GAEE b 1
4 15-04 Thread Guide Bracket(3) 3FLIBERIRIN 1
5 15-05 Thread Guide Bracket(2) 2fLIBAR AN 1
6 15-06 Screw P ] AR 4
7 EMO02 Spool Retaining Fig BLE E 2 5
8 15-08 Joint s 1
9 15-09 Holder HRBRETACK) 1
10 15-10 Thread Stand Rod(Lower) GABRE(T) 1
i1 15-11 Washer e | )
12 15-12 Nut BETRES 1
13 15-13 Thread Guide Bar Q0 AE 4R E 1
14 15-14 Holder el SN 1
15 15-15 Thread Guide Bar OFLaE&R 1
16 15-16 Spool Retaining Fig & [ 1 5
17 15-17 Spool Pin RfEET 5
18 15-18 Spring Washer HFHEH] 5
19 15-19 Spool Nut I8t 5
20 15-20 Spool Mat NSy 5
21 15-21 Spool Tray R T 5
22 15-25 Spool Pin Bracket (3) 3FLEARERZE 1
23 G1540 Oil Reservoir Rubber Cushion JE R 2 R B 2
24 15-37 Setting Screw (Long) 1 G P [ B4R 2
25 15-38 Washer ﬂﬁ 4
26 15-39 Spring Washer B g 2P 1] 2
27 NV13 Nut BEIE 2
28 FMO09 Screwdriver BRLHHEE T 1
29 FM11 SF 0Oil HEE 1
30 FM12 Funnel sk 1
31 EM13 Deerix Oil JH e 1
32 FM14 Thread Tweezers T 1
33 EM17 Chain (Standard) SRR 1
34 FM20A Hexagonal Wrench 7NARF 1
35 FM21 Box T 1
36 FMIS Screwdriver ISR 1
37 TVx7 Needle Bt 3
38 EM10 Head Cover [HEEE 1
39 15-26 Spool Pin Bracket (2) 2FLARERZE 1
40 FL20 O1l Filter JEHEs 1
41 FM22 Presser Foot Pedal (Standard) B (TR A 1
42 1.2342 Gauge Pin Bracket (Standard) 15 FIRC (A (e A

43-% - (Without EWT/AWT/AST) TLEEHREAT » i)

43-1  L0634-356H2 Bulging Stitch Plate(356)(Optional) B R 3E5.6) (i) (EEE)

43-2 L0634-364H Bulging Stitch Plate(364)(Optional) TE SR (3E16.4) (%48 (5E %) 1

43-3 L0634-460H1 Bulging Stitch Plate(460)(Optional) TE R (4816.0) G 38 ) (EEE)

43-4 L0634-464H1 Buleine Stitch Plate(464)(Optional) VN (4816.4) (G 7 ) (EE )
44 L1157-356H Differential Feed Dog(Middle) ZHNE 1
45 L0209H Fabric Guide(Left) (Bulging) HARE(E)OLE) 1
46 L0211H Fabric Guide(Right) (Bulging) Hfies(H)(LHE) 1
47 LL2357 Setting Screw (Long) B[] 7E iR 4% 2
48 LL2358 Oil Reservoir Rubber Cushion JEG JAE T = i )
49 J3009 Rubber Cusion iz 2
50 13642 Washer EhH 7
51 NV14 Nut S 4

SL-2800 Series
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THREAD STAND &ACCESSORIES (FOR THREAD TRIMMING)

23-1
Ref. Parts Amt .
No. No. Description =3 i £ i Req.
1 15-01 Thread Stand gaugn 1
2 15-02 Cap HWEEREE 1
3 15-03 Thread Stand Rod(Upper) GRIRSEE b 1
4 15-04 Thread Guide Bracket(3) REAVIEES S 7N 1
5 15-05 Thread Guide Bracket(2) 2FLIELR AN 1
6 15-06 Screw PR [ 12 B 4% 4
7 FMO02 Spool Retaining Fig ERBLE E 25 5
8 15-08 Joint BEFEE 1
9 15-09 Holder EIBEEIEACR) 1
10 15-10 Thread Stand Rod(Lower) SRIRFE(T) 1
11 15-11 Washer A 2
12 15-12 Nut HE IR 1
13 15-13 Thread Guide Bar O0FE HE 4R E 1
14 15-14 Holder PRRBHETE N 1
15 15-15 Thread Guide Bar 6FLimL 1
16 15-16 Spool Retaining Fig &R fE E e 28 5
17 15-17 Spool Pin T 5
18 15-18 Spring Washer ] 5
19 15-19 Spool Nut FHEFHREE 5
20 15-20 Spool Mat NSy 5
21 15-21 Spool Tray RfEHT 5
22 15-25 Spool Pin Bracket (3) 3FL Ll 1
23 G1540 Oil Reservoir Rubber Cushion JES JEE ik 2 R A 4
24 15-37 Setting Screw (Long) R R R [E] i B8 %R 4
25 15-38 Washer e 8
26 15-39 Spring Washer TR R ] 4
27 NV13 Nut e 4
28 FMO09 Screwdriver BELHHEE 1
29 FM11 SF Oil HEE 1
30 FM12 Funnel paR 1
31 FM13 Deerix Oil JHI 1
32 FM14 Thread Tweezers T 1
33
34 FM20A Hexagonal Wrench NERF 1
35 FM21 Box Te 1
36 FM18 Screwdriver INEREF 1
37 TVx7 Needle Het 3
38 FM10 Head Cover [HEEE 1
39 15-26 Spool Pin Bracket (2) DFL LR 1
40 FL.20 Oi1l Filter Vreblitkrs 1
42 1.2342ST Bulging Gauge Pin Bracket(2) (With EWT/AWT/AST) Y75 FHECAR (T 48 A
_ Bulging Stitch Plate (With EWT/AWT/AST) I &L » TI43H)
L1428-356H4 Stitch Plate (356)(Flatten type)(Optional) — &HR(E43)(3815.60) (OB ) ()
43 11428-364H1 Stitch Plate (360)(Flatten type)(Optional) £+ (E48)(3816.0)(175) (GElE) 1
L1428-460HS Stitch Plate (460)(Flatten type)(Needle: ¢ 1.16)(Optional) $H(F14R)4816.0)(075 )& ¢ 1.16)(EE0#)
L1428 -464HS Stitch Plate (464)(Flatten type)(Needle: ¢ 1.16)(Optional) S+ (FI4R) (4516472 ) (4T ¢ 1.16)(iE0E)
44 L1157-356H Differential Feed Dog(Middle) FEHNEE 1
45 1.0209H Fabric Guide(Left) (Bulging) HAas (/o) (LE) 1
46 L0211H Fabric Guide(Right) (Bulging) At (5)ALE) 1
47 LL2357 Setting Screw (Long) R B JRE [ 72 B8 4% 2
48 112358 Oil Reservoir Rubber Cushion JEC B i EE B A 2
49 J3009 Rubber Cusion BB 2
50 13642 Washer 5 2
51 NV14 Nut e S 4
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Attaching Plate C.Set (Optional) GG A AT 4H GEEAL) 23-

Ref. Parts Amt .
No. No. Description B i £ i Reg.
1 TL2348 Attaching Plate for plain Machine 38 P R4 KA 1
2 12349 Attaching Plate C.Set for plain Machine (optional) 3548 FH 48 A AT 4H GEEAD) 1
3 CP14 Fabric Edge Guide(Left) iR 1
4 CP12 Width Aadjuster TR 1
5 SF113 Screw(SM 9/64-40 x 6) JELK 2
6 TL2353 Attaching Plate for Thread Trimming P45 A G148 R AN 1
7 1.2354 Attaching Plate for Thread Trimming C.Set (optional) 1745 F 48 A AT 4H GEEAD) 1
8 SF118 Screw(SM 9/64-40 x 4) RS 4
9 SLO70 Hook Timing Gauge ER 1
10 11032 Spare Parts Book g 1
11 LL034 Instruction Book HEHERASE 1

SL-2800 Series
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Electric Hand Wheel C. Set EFFERA 24
Ref. Parts Amt .
No. No. Description BE T £ it Req.

1 LL2401 Bracket [&] 7 JAE 1
2 LL021 Electric Hand Wheel BB T 1
3 GE47 Washer = 2
4 LL2404 Screw ( SM1/8 -44 x 12) 124% 2
5 WE06 Washer B 2
6 SV266Ni Screw ( M6 - 1.0 x 10) UER R 2
7 FL29 Plastic Clamp YRRB[E 7E Ak 2
8 SF113 Screw( SM9/64 - 40 x 6) RS 2

SL-2800 Series






LOOPER DRIVING MECANISM(264)(Optional)

Ref. Parts Amt.
No. No. Description FE Ts £ it Req.
1 L0376 Looper Thread Eyelet (Front) ST AR R (AT 1
2 MO724 Screw ( M3-0.5) LERAS 1
3 FC35 Needle Thread Retainer Spring JEEE 1
4 V(C34 Thread Retainer Disc Support /NG TR 1
5 VC35 Needle Thread Retainer Disc FHaREE R 1
6 SE106 Screw (SM 1/8-44x2.8) 244 2
7 1.2407 Looper Eccentric Lol 1
8 1.2408-264 Needle Clamp (264) FHEQ04) 1
9 1.2409-264 Stitch Plate (264) R (264) 1
10 1.2410 Main Feed Dog THIE 1
11 L2411 Differential Feed Dog by i) 1
12 1.2412 Needle Guard FHHE 1
13 1.2413-2 Looper Holder PIETEE 1
14 1.2414 Main Looper 5t 1
15 1.2415 Looper EllFzaka) 1
16 SV227 Screw (M4-0.7x5) &R 2
17 1.2417 Looper Thread Eyelet AR ARIPE S 1
18 1.2418 Looper Thread Eyelet PIETIEAR A 2
19 SE224 Screw (M4-0.7x8) e 1
20 GL12 Screw (M5-0.8x8) e 2
21 L2421 Bottom Plate Eyelet BN A SR 1
22 1.2422 Looper Eyelet Plate T EMARAEBLRIT 1
23 FI12 Take-up Plate (Right)(264) FPRARI(15)(264) 1
24 FJ14 Take-up Plate (Left)(264) FRGR(FD)(264) 1
25 1.2425 3/4"3/8 " Tape Binder 3/4"3/Q" AL eI | 1
26 P1521 Screw (M4-0.7x6) HR4% 1
27 1.2427 Tape Binder Bar [E] E AR 1
28 SF228 Screw(M4-0.7x4) 1245 1
29 1.2429 Tape Binder Stay AN 1
30 1.2430 Fabric Guide (Left) HAER() 1
31 NO287 Screw (M2.5-0.45x0.45) HR4% 3
32 1.2432 Fabric Guide (Right) HAfigs(H) 1
33 1.2433 Folder Stand AT s [ TE PR 1
34 VH52NI Fixed Plate FIEE R 2
35 1.2435 Presser Foot C.Set JFRRAIAH (264) 1
36 SV109 Screw (SM 1/8-44x10) HERZR 1
37 NVI11 Nut (SM 1/8-44x9.5) HERY 1
38 SF106 Screw (SM 1/8-44x2.8) 245 1
39 SF116 Screw (SM 9/64-40x9) HR4% 3
40 VH16 Presser Foot Spring(Left) JER Al 98 (/) 1

* Ref. No. 41 to 57

See the following page

SL-2800 Series






LOOPER DRIVING MECANISM(264)(Optional)

N\
+
e

Ref. Parts Amt .
No. No. Description FE s A i Req.
41 VH24 Presser Foot Spring(Right) JERRAI5E 25 () 1
42 SV103 Screw (SM 3/32-56x5) P2 4
43 VH20 Pin 55 1
44 1.2444 Fabric Guide(Front) B AT 25 (HI) 1
45 VH21 Presser Foot Spring DB 1
46 1.2446 Main Presser Foot JERRA I A 1
47 VHS54NI Upper Presser Foot JFRRAIGE 1
48 VHS3NI Left Guide Foot TITRE R 2
49 1.2449 Bracket AT ZE 1
30 1.2450 Axis L ]
51 N?2230) Screw (Tn:MDH(Out:M4) MEFEIE 24 2
52 SV229 Screw (M4-0.7x7) I84% 9)
33 WE04-1 Washer FEH] 1
54 SV235 Screw (M4-0.7x8) BR4% 1
55 J171 Turntable AT FrigiE 2
56 VH3?2 Collor ( 8mmx16mmx8mm ) EALER y)
57 SV229 Screw (M4-0.7x7) BR4% y)

* Ref.No. 1 to 40

See the following page
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2 EXCELLENCE
SINCE 1989 INDUSTRIAL SEWING MACHINE AETHBI44B
SL-703-GX-452/460/DS/PLA/VD SL-2700-AST/EST SL-2800-356/SM
4-needle 6-thread feed-of-the-arm Interlock Flatseaming Feed-up-the-arm Interlock Machine with Feed-up-the-arm Interlock Machine with
Machine with dual differential feed ratio regulator Compact Servo Motor and Thread Trimmer

i Compact Servo Motor and Thread Trimmer
FUTRUIE U ER O e M2 1 D) R =S TR T AR R = it T HR M T A AR bR

VG-999ES-AST-TF-DS VG-888S-TF-AST

a ; . VG-888A-TF/AST

Extremely-Small Cylinder-bed Interlock Small Cylinder-bed Interlock Machine Top Feeder for 3-needle 5-thread

Machine with Thread Trimmer and TopdFeed with Thread Trimmer and Top Feeder . g . i
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VG-999S-N700-AST-TF-DS VG-888A-N600-TF/AST

Small Cylinder-bed Interlock Machine with Interlock Machine with Left-hand Knife SL-17908
Left-hand Knife and Top Feeder for Hemming and Thread Trimmer for Hemming Computer-controlled High-speed
PR 2R = G R N T i R R (BT 288 7)) TR RYRT A4 7) W R b Lockstitch Buttonholing Machi

, 8 AR

il

VG-999-SB-AST/EST-DS VG-999-R500-AST-RP VG-999-356/EST/DS/ZBR

High-speed Short Cylinder-bed Interlock Interlock Machine with Right-hand Knife and Dual Colors Decorative Stitches Interlock
Machine with Thread Trimmer Rear Puller for Elastic Waistband Attaching Machine with Top and Under Thread Trimmer
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